
i 

 

 

 



ii 

 

 

©2005 

Sonia Tremblay 

ALL RIGHTS RESERVED



iii 

 

 

ABSTRACT 

 

 

SONIA TREMBLAY. Production of Volatile Fatty Acids by Fermentation of Anaerobic 

Mixed Liquor for Enhanced Biological Phosphorus Removal. (Under the direction of DR. 

HELENE A. HILGER) 

 

Full-scale demonstration testing was conducted to evaluate a side-stream anaerobic 

mixed liquor fermentation process for internal generation of volatile fatty acids (VFAs) in 

a biological nutrient removal (BNR) process.  The trials were performed at the McDowell 

Creek Wastewater Treatment Facility (WWTF) in Huntersville, NC, where acetic acid or 

waste sugar water is added to the BNR process influent to achieve biological phosphorus 
[...]
This side-stream process has been successfully used at the South Cary Water 

Reclamation Facility in North Carolina (Stroud and Martin, 2001).  As of July 2000, the 

South Cary plant was able to reduce total phosphorus in the plant effluent to 0.5 mg/L 

(influent P concentration not given) without any chemical phosphorus precipitation.  This 

represented 80% more phosphorus removal then what could be achieved at this plant with 

chemical precipitation alone.  The plant operates three parallel 4-stage Bardenpho basins 

each equipped with one side-stream system.  The side-stream system includes an anoxic 

zone followed by an anaerobic zone and a fermenter. A portion of the RAS is sent to the 

side-stream anoxic zone and to the anaerobic zone.  A portion of the side-stream 

anaerobic zone effluent is recirculated back to the mainstream anoxic zone, while the 

remaining part is sent to the fermenter. From there, the fermenter effluent is returned to 

the side-stream anaerobic zone.   

Truckee Meadows Water Reclamation Facility in Reno, Nevada converted their 

existing Phostrip process into a fermentation system for VFA generation (Narayanan et 

al., 2002).  The goal was to eliminate the lime addition required for the Phostrip 



46 

 

 

process, because it was very expensive. They conducted a desktop modeling evaluation 

followed by full-scale trials where they compared the existing system to a new system 

including RAS fermentation. One BNR train was operated as designed and the other train 

was modified to include RAS fermentation using the train’s existing Phostrip tank.  A 

portion of the RAS was diverted to the fermentation zone for VFA production.  The 

complete fermented stream was recirculated to be mixed with the primary effluent.  No 

significant difference was observed in the amount of phosphorus removal between the 

two modes of operation.  Therefore, the plant could be modified to replace the Phostrip 

system with RAS fermentation, saving the plant $250,000 per year.  The full conversion 

of the plant was initiated shortly after the tests ended. 

Others have shown that waste activated sludge (WAS) subjected to an auto-thermal 

thermophilic aerobic digestion (ATAD) can yield higher VFA concentrations than 

primary sludge fermentation.  The most recent experimental work on the subject was 

done by Fothergill and Mavinic (2000).  Two stainless tanks were installed as control and 

test ATAD reactors on-line of the University of British Columbia modified UCT 

wastewater pilot plant.  The reactors mimicked the first stage of a multistage process 

known to effectively treat primary sludge and WAS.  They were operated in a semi-

continuous complete mix mode with an average SRT (or HRT) of 3 days in an oxygen-

restricted environment (-200 to -500 mV ORP). The temperature was maintained above 

42ºC (thermophilic range) through mixing, aeration and microbial digestion without 

external heating.  The control reactor was fed only primary sludge while the test reactor 

was fed with a combination of primary sludge and WAS. Four (4) trials, each at a 

different primary: WAS ratio, were conducted in parallel with the control reactor: 100:0, 



47 

 

 

65:35, 35:65 and 0:100.  An acclimatization period was provided before each trial to 

ensure that the process was stable after the mix ratio change.  

 It was found that trials with both mixed sludge feed and secondary sludge (WAS) 

alone resulted in higher VFA production than was observed in the trial with the primary 

sludge control.  The highest normalized net production of VFAs (about 757 mg/L as 

HAc) was obtained with 100% secondary sludge.  Acetate predominated in the ATAD 

effluent in both the control and the test reactor for all the trials, representing over 80% of 

the total VFA concentration.  At 100% WAS, the acetate concentration in the reactor 

effluent comprised 98% of all VFAs.  Most of the bacterial stored phosphorus contained 

in the WAS was released, with a significant portion released before digestion when the 

primary and secondary sludge were mixed together.  Nitrification did not occur in the 

reactors, so that ammonia was present in the aerobic digester and its effluent.  While the 

evaluated system is promising as a VFA source for BNR plants, it would require nutrient 

removal from the first stage ATAD effluent before being sent to the BNR system.  

Careful considerations would be required before implementing such a system at 

wastewater treatment facility. 

2.4.3. Anaerobic Mixed Liquor Fermentation 

One advantage of using anaerobic mixed liquor as a source of VFAs is that it includes 

the soluble fraction of the influent wastewater (and the associated colloidal fraction). 

Soluble organics are readily available to the bacteria, while the particulates contain a 

large portion of slowly biodegradable material.   

Although there is no mention of anaerobic mixed liquor fermentation for VFA 

generation in the literature, it occurred in several wastewater treatment plants around the 



48 

 

 

world before the use of prefermentation systems. Treatment facilities handling low septic 

wastewater unwittingly relied on unintentional anaerobic mixed liquor fermentation for 

VFA production, which yielded irregular P removal efficiencies in most plants.  With the 

implementation of prefermenters in the 1980’s and 1990’s, anaerobic zone retention 

times were reduced (to avoid secondary phosphorus release), which also minimized the 

fermentation process in the BNR system, and the need for a separate fermentation step 

became evident.  As discussed in the previous sections, primary sludge and raw 

wastewater became the normal substrates used for VFA production. 

Anaerobic mixed liquor fermentation was first found to be a satisfactory means to 

generate VFAs in the mid 1970’s (Barnard 1975; 1976).  At the time, the mechanisms 

were not known, but it was clear that high phosphorus removal efficiencies (>90%) were 

obtained when anaerobic conditions were accidentally created in the second anoxic zone 

of a Bardenpho process pilot plant in Pretoria, South Africa.  The aim of the study was to 

optimize nitrogen removal.  Therefore, when the anoxic zone retention time was reduced 

to improve denitrification (less time under anaerobic conditions), the phosphorus removal 

efficiency decreased below 80%.  Furthermore, when aerobic instead of anoxic 

conditions were intentionally created (no fermentation taking place), the phosphate 

removal efficiency dropped to 50%. 

From June to September 2001, Barnard conducted anaerobic mixed liquor 

fermentation tests as part of a larger pilot plant study at a wastewater plant in Seoul, 

South Korea (Barnard and deBarbadillo, 2002).  A USB fermenter (3 m
3
 = 0.008 MGal) 

was positioned next to the anaerobic zone of the pilot plant BNR process.  Mixed liquor 

from this zone was pumped to the fermenter at a rate of 1.5 m
3
/h (0.3 gpm), and the 



49 

 

 

supernatant (with some biosolids) overflowed to the anaerobic zone.  From the end of 

June to late July, low effluent phosphorus concentrations were achieved (Figure 2.2).  

When the rainy season started in late July, control of the fermentation process became 

extremely difficult, and problems persisted until the beginning of September.   

Although there are some reports that mixed liquor fermentation can be a potential 

source of VFAs for BPR, the process has not been thoroughly investigated.  There are no 

reports of full-scale mixed liquor fermentation trials for VFA production (Barnard; 

deBarbadillo, 2004). No wastewater treatment facility in the world has conducted full-

scale trials to evaluate it as a viable means of VFA production.  Of course, unintentional 

fermentation of mixed liquor may have occurred in some plants where “dead zones” exist 

within the BNR system, allowing mixed liquor solids to settle and ferment.   

 

 

0

5

10

15

20

25

29-Jun 10-Jul 21-Jul 1-Aug 12-Aug 23-Aug 3-Sep 14-Sep

C
on

ce
nt

ra
tio

n 
in

 m
g/

L

TP in OP out

 

Figure 2.2: Phosphorus In an Out of the BNR Pilot Plant with Anaerobic Mixed Liquor 

Fermentation in Seoul, South Korea in 2001



CHAPTER 3 : MATERIALS AND METHODS 

 

 

3.1 Treatment Facility Used for the Trials 

 

The demonstration tests were performed at the McDowell Creek WWTF in Huntersville, 

North Carolina.  The NPDES permit limits for this treatment facility are presented in 

Table 3.1.  The plant effluent total phosphorus (TP) limit imposed by the EPA for 

discharging in the McDowell Creek is 1 mg/L on a monthly average. 

 

 

Table 3.1: Summary of the McDowell Creek NPDES Permit Limits  

(provided by Black and Veatch, Charlotte, NC) 

 

 

 

Parameter 

Summer (April 1 

through October 31) 

Monthly Average 

Winter (November 1 

through March 31) 

Monthly Average 

Flow MGD 6 6 

BOD5, mg/L 5 10 

TSS, mg/L 30 30 

NH3-N, mg/L 2 2.5 

DO min., mg/L 5 5 

Fecal Coliform, number  

per mL 

200/100  200/100  

TN, mg/L 10 10 

TP, mg/L 1 1 

 



51 

 

 

The plant receives a daily average of 5 million gallons of domestic wastewater and no 

industrial wastewater.  Primary sedimentation is followed by two parallel UCT BNR 

treatment trains (Figure 3.1).  Waste sugar water or acetic acid is added to the primary 

clarifier effluent to supplement the VFA content before the wastewater flow is split to the 

BNR trains.  The travel time for sewage en route to the treatment plant is not long enough 

for the wastewater to arrive with sufficient VFAs to achieve good biological phosphorus 

removal.  The UCT process is a modification of the typical BNR process presented in 

Chapter 2.  In a UCT process, RAS is sent to an anoxic selector rather than to an 

anaerobic selector.  Also, a portion of the anoxic liquor is recycled (ARL) to the 

anaerobic selector.  The MLSS concentration in the anaerobic zone is about half of the 

concentration in the rest of the process due to the solids return being from the anoxic 

zone rather than directly from the RAS. 

 

 

 

Aeration 

Basin

Oxic

Zones
Anoxic

Zones

Secondary 

Clarifier

Anaerobic

Zones

Primary 

Clarifier Effluent 

WAS

RAS

To Train  No. 2

Effluent

Splitting 

Box

ARL

ORL

VFA 

 

Figure 3.1: Schematic of the UCT BNR Treatment Trains at McDowell Creek WWTF 



52 

 

 

The anaerobic selector at the McDowell Creek facility is comprised of four zones. 

This is where the PAOs transfer the VFAs across their membrane and release phosphorus 

into the water. Only two of the zones were being used by the plant at the time of this 

research.   The flow from the anaerobic zones is transferred to a distribution box where 

the flow is split in half and sent to two parallel anoxic/oxic basins.  In these basins, the 

PAOs take up the phosphorus released in the anaerobic zones plus most of the 

phosphorus contained in the influent entering the BNR process.  From the oxic zones, the 

flow is combined and sent to a circular aeration basin to increase the dissolved oxygen 

concentration (to achieve better sludge settling in the final clarifier) and allow more 

nitrogen gas to be sparged from the mixed liquor. The average total phosphorus content 

in the influent at the McDowell Creek WWTF is 5 mg/L.  By the time the flow exits the 

final clarifier, the total phosphorus content averages about 0.3 mg/L, which is less than 

the permit limit (1 mg/L).   

3.2 Side-Stream Anaerobic Mixed Liquor Fermentation Trials  

The anaerobic mixed liquor fermentation demonstration test was accomplished by 

configuring a side-stream process side by side to the two BNR anaerobic zones of Train 1 

(Figure 3.2).  A portion of the anaerobic mixed liquor (6.5% of the Train 1 wastewater 

flow i.e. 2.5 MGD daily average) was pumped from the second anaerobic zone to a newly 

created Fermentation Zone No. 1 (FZ1).  Flow exited FZ1 into the bottom of 

Fermentation Zone No. 2 (FZ2) through an opening in the wall, thereby creating an 

upflow stream in FZ2 and allowing the basin to function as a USB reactor.  Supernatant 

from FZ2 was pumped back to the first anaerobic zone at the location where the primary 

clarifier effluent enters the basin.  Sludge wasting from the fermentation process was 



53 

 

 

performed by completely mixing FZ2 for about one hour and allowing a portion of the 

fermentate mix to be pumped out of the tank.  This was necessary to maintain a constant 

SRT in the fermentation zone.  In a full-scale operation where a USB reactor would be 

designed to fit a particular side-stream fermentation process, the sludge wasting could be 

done from the side of the reactor at the sludge blanket level without having to mix the 

tank first. 

 

 

Anaerobic 

Zone 1
Anaerobic 

Zone 2

Fermentation 

Zone 1

(Mixed or 

Unmixed)

Fermentation 

Zone 2

(USB Reactor)

PCE To Anoxic 

Zones

110 gpm

110 gpm of

supernatant

Side Stream MLSS 

Fermentation Process

Plant Aerobic Selector Tanks

 

Figure 3.2: Schematic of the Side-Stream Mixed Liquor Fermentation Process 

 

 

 

The mixed liquor fermentation process was operated continuously from May 2004 

until April 2005.  Intensive sampling was conducted during three separate trials: Trial 1 

was conducted in August of 2004, Trial 2 in September-October, and Trial 3 in February-

March of 2005 (Table 3.2).  During Trial 1, the SRT was about 2.5 days, with an average 



54 

 

 

TSS content of 0.4%. During that period, FZ1 was completely mixed and FZ2 was 

operated as a USB reactor.  However, it was noted during Trial 1 that the submersible 

mixer in FZ1 disturbed the sludge blanket in FZ2 and caused significant loss of solids in 

the supernatant.  Under these conditions, it was not possible to increase the system SRT 

above 3 days.  Therefore, to enable testing at higher SRTs, mixing of FZ1 was 

discontinued for the remainder of the trials, except during sampling events or sludge 

blanket elutriation.    

 

 

Table 3.2: Operating Conditions for Demonstration Testing 

 

Trial 
SRT 

(days) 

Average TSS 

(% by weight) 
1
 

HRT 

(h) 

Fermentation 

Zone 

pH 

 

Fermentation 

Zone 

Mixing Regime 

 

Zone  

No. 1 

Zone 

No. 2 

1 2.5 0.40 13.6 6.8-7.0 Mixed USB 

2 7 0.88 13.6 6.6-6.8 Unmixed USB 

3 12 1.1 13.6 6.3-6.5 Unmixed USB 
1
: Fermentation zones were completely mixed before sampling. 

 

 

 

During Trial 2, the average TSS content of the fermentation zones was 0.88%.  Trial 

3 was operated at an SRT of 12 days, and the average TSS content was 1.1%.  The HRT 

was adjusted by setting the feed and discharge flows to 110 gpm, which set the HRT at 

13.6 hours in all trials.  Although the pH usually remained between 6.4 and 7.6, 

occasionally it was slightly lower during the 12-day SRT trial.  No chemicals were added 

for pH control.  For reasons described in Chapter 4 under section 4.1, only one value of 

HRT (13.6 hours) was evaluated.   



55 

 

 

3.3 Sample Collection  

Grab samples were collected from the fermentation side-stream process as well as 

from Trains 1 and 2 (Figure 3.3).  Full-scale BNR Trains 1 and 2 were monitored to 

assess BNR process stability and to assist with interpretation of the fermentation results.  

Mixed liquor from the treatment train was sampled from Anaerobic Zone 2, and 

fermentation process samples were taken from FZ1 and FZ2.  The supernatant samples 

were collected from a sampling valve located on the supernatant piping.  Supernatant and 

anaerobic zone mixed liquor samples were collected first, after which the feed mixed 

liquor and the supernatant pumps were stopped.  Following this, the submersible mixers 

in FZ1 (for Trials 2 and 3) and in FZ2 were started to completely mix the zones before 

collecting the fermenter samples.  The pumps were re-started after the solids had settled 

back down in the fermentation tank.   